National Guideline for Sanitation
Technology, 2023




Abbreviations

ASP: Activated Sludge Process

BOD: Biological Oxygen Demand

BSR: Bhutan Schedule of Rates

CAS: Conventional Activated Sludge

COD: Chemical Oxygen Demand

DBOT: Design Build Operate and Transfer
DEWATS: Decentralised Wastewater Treatment System
FOG: Fat, Oil and Grease

FP: Filter Press

FRP: Fibre Reinforced Polymers

FSSM: Faecal Sludge and Septage Management
FSTP: Faecal Sludge Treatment Plant

KLD: Kilo Litres per day

LLDPE: Low Linear Density Polythene

MBBR: Moving Bed Biological Reactor

MLD: Million Litres per Day

MoWHS: Ministry of Works and Human Settlements
OHS: Occupational Health and Safety

SBR: Sequencing Batch Reactor
[...]
« Anaerobic filters can be designed as anaerobic digesters to recover the biogas
produced. Sludge carryover is controlled with a multiple-chamber septic tank. 70% of
Biological Oxygen Demand (BOD) removal is expected through this technology. The
site should be accessible for desludging services

Pros & Cons of Upflow Anaerobic Filter
Pros

Vv Resistant to organic and hydraulic shock loadings

v No requirement of energy
v Low operating cost

vV Requires small area

v Long service life.

Cons

v Low reduction in pathogens, solids, and organics
Vv Effluent and sludge require further treatments.

v Regular desludging must be ensured.

Upflow anaerobic filter
Land requirement: 10 m2
Capex: Nu. 70,000 - 120,000,

Opex: Nu. 10,000 every two years for desludging and cleaning.

3.3 Package Septic Tank -Contact Aeration Type
System

Itisanimprovement of the septic tank system. While the septic tank creates an environment
with minimal free oxygen in the wastewater, the aeration system is designed to introduce
oxygen into the wastewater. This system allows a conducive environment for the bacteria
to break down the solid wastes quickly and efficiently. Unlike other conventional septic
tanks, package septic tanks need power supply for aeration and therefore requires more
operation and maintenance services.

This system is developed in line with well-established Japanese on-site treatment systems
known as Johkasou. It is made up of Low Linear Density Polyethylene (LLDPE) and can
be easily installed.

National Guideline for Sanitation Technology




The Process

Similar to an anaerobic septic tank, the pre-treatment chamber allows lighter FOG (fat,
oil, grease) to float while heavier materials sink to the bottom. At the bottom, the settled
sediments undergo additional degradation (anaerobic deterioration), forming a sludge
layer. With the help of a continuous diffusion of controlled air supply from a blower, the
clear water (middle layer) with suspended solids, enters the aeration compartment, which
has a high specific surface area (100 m2/m3) and fixed film plastic media to retain a high
mass of aerobic microorganisms to degrade the organic matter in the sewage.

3.3.1 Johkasou Systems - Advanced On-site Sewage

This treatment system is similar to other advanced packaged systems available as a
decentralized wastewater treatment solution.

A schematic diagram of Johkasou Systems is given below:

Circulation

(Sedimentation and o
Separation|chamber) l

Desludge Desludge

Figure 8. A schematic diagram of Johkasou Systems

Johkasou is an on-site compact sewage treatment plant. This is developed in Japan
and adopted by households/groups of households which are not connected to the main
sewerage systems. It is usually installed underground as a single compact tank.

There are five functional chambers: sedimentation, anaerobic, aeration, storage, and
disinfection.

Various types and sizes of Johkasou units are available from small residential units to
large commercial units.

National Guideline for Sanitation Technology




Classification according to Treatment Capacity (Johkasou)

Package -Type

Small-Scale Medium - Large -Scale
Scale

Upto 50 people 51to 1500 500 t0 5000
Peopic people

Source: Image courtesy of Japan Education

Center of Environmental Sanitation

A brief sketch of Johkasou is given below:

. . Air lift pump
Sedimentation it arats

Separation

Source: Datki Axis

R et g

Figure 9. Johkasou systems Unit
The Process

This is a complete sewage treatment made with highly durable Fibre reinforced
polymers (FRP). It works on both anaerobic and aerobic biological treatment principles
and processes. Three primary treatment procedures make up Johkasou: preliminary
treatment, main treatment, and advanced treatment (if required) including disinfection
operations.

e Preliminary Treatment process: The influent wastewater is screened to get rid of
things like sticks, rage, and other insoluble items. Then lurches into the sedimentation
chamber, where sedimentation and gravity-based floating separate the particles.

National Guideline for Sanitation Technology




Main treatment process: The waste from the sedimentation and separation chamber
enters an anaerobic filter chamber where anaerobic microorganisms break down
the contents of the organic material. Aerobic microorganisms continue to degrade
it in the moving bed bio reactor (MBBR) chamber before it enters the sedimentation
chamber.

Advanced treatment process: This process removes chemical oxygen demand (COD)
- related contaminants and phosphorus from the biologically treated sewage by
means of flocculation sedimentation, sand filtration, activated carbon absorption,
and dephosphorization.

Disinfection process: This process disinfects E. coli and other bacteria to make
effluent water safer.

Pros & Cons of Johkasou system

Pros

v Short installation time and early realization of the effects
v Johkasou-treated water and sludge are easy to reuse
v Low maintenance cost

vV Resilient to climate change and

v Requires minimal area.

Cons

v High initial investment cost

v Requires periodic Operation and Maintenance

vV Requires uninterrupted Power Supply and

v High transportation charges.

Capacity: 100 KLD — 2 MLD Area

Land requirement: 20 m2 — 240 m2

Refer: Daikiaxis.in India (Johkasou)

National Guideline for Sanitation Technology




Table 2. Comparison of On-Site Sewage Treatment Systems

Conventional On-Site Sewage Compact On-Site Sewage
Treatment Treatment
Septic Tank AE;’::?)‘&C Package §eptic tank -Contact
Filter eration Type System
vV Resistant to organic and hydraulic shock V' Short installation time and early
loadings. realization of the effects.
v No power required. v Johkasou-treated water and sludge
Pros v Low operating cost. are easy to reuse.
vV Requires less area. v Low maintenance cost.
v Long service life. v Resilient to climate change.
v Lower Capital Cost (Septic tank is cheaper v Requires less area.
thanUpflow anaerobic filter). vV Good effluent quality.
v g;);:l Irl;l((:isl.lctlon in pathogens, solids, and vV High .Initia.l Investr'{lent Cost. .
v Effluent and sludge require more treatment V' Requires lh 1g}.1er trlaluned and skilled
and /or appropriate discharge. y personnel to Insta .
. Periodic Operation and Mainte-
Cons v Regular desludging must be ensured.
v Low effluent quality needs secondary treat- y nance. .
. . . Requires uninterrupted power
ment such as soak pit or dispersion trenches). 1
v Upflow anaerobic filter has better effluent y i}lpﬁ }[7 rtation ch
quality than septic tank. 161 transportation charges
vV Where there is smaller space, it is recommend-
ed to use communal septic tank with soak pit |V It is available in small, medium,
or dispersion trenches/Niimi trench model. and large scales. Suited for Individ-
Example: Mongar Town with Communal Soak ual households, hotels, and Institu-
Notes pit and Lhuntse Town with Communal Septic tional buildings in small towns.*
Tank. v Suitable for cold climatic condi-
vV Suitable for cold climatic conditions with tions with underground installation
underground installation, concrete cover, and and mud or straw insulation.
mud or straw insulation.

* Johkasou Systems - Advanced On-site Sewage Refer: Daikiaxis.in India (Johkasou),
Arvind Envisol Ltd - Industrial Wastewater Treatment Solutions, India. (Installed Wastewater treatment system in Royal

Academy, Pangbisa, Paro and Quarantine Centre in Samtse).

National Guideline for Sanitation Technology




Off-Site Sewage Management

Urban wastewater, often known as sewage, typically consists of a
combination of home wastewater from sinks, baths, washing machines,
toilets, industrial wastewater, and rainwater runoff from roads and other
surfaces.

Without proper treatment, the daily wastewater we produce would harm
the water ecosystem and pose a threat to public health. Organic material
(carbohydrates, lipids, and proteins), bacteria, and chemicals are present
in untreated sewage. These compounds are broken down by bacteria
that are naturally present in water, but they do so by using the oxygen
dissolved in the water. It is possible that there would be insufficient
oxygen for fish and other aquatic life to thrive if there are substantial
and uncontrolled untreated discharges of urban wastewater. Therefore,
to save the ecosystem from these consequences, organic compounds are
removed during wastewater treatment.

Sewage treatment facilities in settling much of the solid matter (Primary
Treatment) using bacteria that digest and breaks down organic
substances (Secondary Treatment). In some cases, Tertiary Treatment is
required to protect sensitive environment.

The diagram below illustrates different treatment processes:

Figure 10. Typical Wastewater Treatment Process

National Guideline for Sanitation Technology




4.1 Sequencing Batch Reactor System
Process Description

The sequencing batch reactor (SBR) system is a sequential suspended growth (activated
sludge) process in which the major steps occur in the same tank in sequential order
as shown in Figure 12. SBRs can be designed and operated to enhance the removal of
nitrogen, phosphorus, and ammonia, in addition to removing the Total Suspended
Solids (TSS) and Biological Oxygen Demand (BOD). The intermittent flow (IF) SBR
accepts influent only at specified intervals and, in general, follows the five-step sequence.
To optimize the performance of the system, two or more batch reactors are used in a
predetermined sequence of the operation. The major components of the SBR include the
batch tank, aerator, mixer decanter device, process control system (including timers)
pumps, and piping. Aeration may be provided by diffused air or mechanical devices. SBRs
are often sized to provide mixing well and operated by the process of control timer (Now
by the SCADA system). The decanter is a critical element in the process. Several decanter
configurations are available, including fixed and floating units. The key to the SBR process
is the control systems, which consist of a level sensors, timers, and microprocessors.

Five stages of Treatment Process

o Fill,
L. . Input
»  Mixing and aeration, l
o Settle, 1. Fill
e Decant,
o Idle.
| 5. 1dle | K
Time
4. Draw
Decant
Output

Figure 11. Sequencing Batch Reactor design principle

National Guideline for Sanitation Technology




DIFFUSERS DECANTER

,; 345 gta 24 2
<

-

SBR-1

Source: Nature’s Enviro-Care

TREATED pv4 O
WATER TO
PUMP DIPSOSAL
CENTRIFUGE SLUD%E CHLORINE CONTACT TANK
(SLUDGE DEWATERING)

Figure 12. Sequencing Batch Reactor flow diagram

Pros:

v Compact: All of the unit operations and the processes take place in single reactor
basin

v Modest footprint

v High treatment efficiency

v No Need for a final sedimentation tank, multiprocessing takes place in a single
reactor basin (about 100 m2 /1000 m3).

Cons:

v High capital cost

v Skilled manpower required to operate

vV Higher level maintenance with automated switches, sensors, and valves

v Requires uninterrupted power supply.

SBR treatment plant at Jungzhina, Thimphu

Capital cost: Nu 40.8 million

Opex: Nu 13 lakh per annum

Area covered: 15 decimals (only treatment plant area) Capacity: 1 MLD

(Source:Data collected from Thimphu Thromde-2022)

National Guideline for Sanitation Technology




4.2 Activated Sludge Process
Process Description

The activated sludge process is an aerobic suspended-growth process that maintains
relatively high population of micro-organisms (biomass) by recycling back the biomass
to the treatment process.

The biomass converts soluble and biodegradable organic matter and some inorganic
compounds into cell mass and metabolic end products. The biomass is separated from
the wastewater by settling in a clarifier for recycling.

The primary treatment to remove settleable solids and materials is usually provided by a
septic tank or sedimentation tank.

The basic system consists of several interrelated components (as shown in Figure 14)

v Aeration tank containing microorganisms in suspension in which the reaction takes
place

v Air diffuser placed at the bottom of the tank

v A clarifier to separate the biomass from the treated effluent and collect settled
biomass for recycling to the aeration basin.

Secondary  Filtration Dis-

Sedimentation  Aeration Tank ! A
infection

Grit Clarifier

Screen

Influent

b — —p-Effluent

TAir

| Return Activated Sludge (RAS) | Waste Activated Sludge (WAS)

=

Figure 13. Activated Sludge Process
Pros:

v There is minimal effect on the performance (due to normal variations in
wastewater characteristics and seasonal changes)

v Requires minimal space/land.

Cons:

v High recurring cost

v High energy consumption

National Guideline for Sanitation Technology




v Performance is adversely affected due to interruption in power supply even for a
short period

vV Foaming, particularly in the winter season, may adversely affect the oxygen transfer
affecting performance significantly.

vV Requires elaborate sludge digestion/drying/ disposal arrangements.

Activated Sludge Process (ASP) treatment plant Lungtenzampa, Thimphu
Capital cost: Nu 58.23 million for 2 MLD Opex: Nu 18 lakhs per annum.
Area covered: 20 decimals (registered area — 68 decimals) Capacity: 2 MLD

(Source:Data collected from Thimphu Thromde-2022)

4.3 DEWATS (Decentralised Wastewater
Treatment Systems)

In contrast to a septic tank, the baffled reactors work so efficiently that there is complete
digestion of solids and typically no need for frequent emptying or cleaning.unlike septic
tanks.

The quality of treated wastewater that emerges into the polishing pond is suitable for
landscape applications. The reed bed system in the filter part can be a good landscape
feature with plants like Acorus offering lush green look.

In addition, the DEWATS approach reports an 80 to 85% reduction in BOD and COD,
80% reduction in phosphates and 60% reduction in ammonia from the input wastewater.

DEWATS aims to use local materials in design but at the same time adheres to strict
technical standards. The whole treatment process of wastewater can be completely
gravity-driven without any requirement of power supply/energy. The process eliminate
issues like power outages, load shedding, or even unintentional motor or pump shutoffs
etc.

DEWATS is based on four treatment systems:

v Sedimentation and primary treatment in sedimentation ponds or septic tanks

vV Secondary anaerobic treatment in baffled reactors (baffled septic tanks) or fixed bed
filters

Vv Tertiary treatment in subsurface horizontal flow sand filters with reed beds

v Secondary and tertiary aerobic /anaerobic treatment in ponds.

National Guideline for Sanitation Technology




o DOES

hioy s - auifion

Primary
treatment

Sedimentation
superalionchainber polishing chiaintice
Settler Biogas digester (BGD)

§ biows nartuiz

Secondary
treatment

Inocalation of wastewater vith scthva sudge

Anaerobic —T —- T
digestion

Anaerobic Filter (AF)

Aerobic and
facultative
decomposition

o

p. OUITCR?

Horizontal (or verticle) Gravel Filter (HGF/VGF)

T Y
Advanced

Secondary Polishing Pond (exemplary)
treatment

Various combinations of above mentioned treatment modules are possible
and widely used.

Figure 14. Treatment modules for DEWAT System

DWATS in Samtse

Capital cost: Nu 15 million

Opex : Nu 5,000-8,000 per year for cleaning
Area requirement: 1.5 acres

(Source:Data collected from Samtse Municipality-2022)

National Guideline for Sanitation Technology

Source: BORDA (south Asia)



Pros:

v Low maintenance

vV No electricity required

v Can be constructed with local materials

vV No mechanical or electrical components required
vV No requirement of highly skilled technicians.
Cons:

v Larger area /space required

v High initial construction cost
v The treatment process is slow.
\

Colder the climate, lower is the efficiency of the technology

4.4 Submerged Aerated Fixed Film Bioreactors

Submerged Aerated Fixed Film Bioreactors are cost effective method of wastewater
treatment technology used in commercial and residential sewage sanitation / wastewater
treatment. The wastewater from the sedimentation enters the tank where media is
engineered to have a high surface area to boost biofilm formation while also allowing the
wastewater to flow through the system.

The biological degradation takes place in the aerated fixed-film reactor where the oxygen
is supplied in the form of atmospheric air and distributed via a system of diffusers. The
degradation process of dissolved organic material is carried out by the microorganisms
growing on the submerged filter surface.

Submerged Aerated Fixed Film Bioreactors ECO-Line package STP, Taba, Thimphu
Capital cost: Nu 33.08 million

Opex: Nu 19 lakh per annum* Area requirement: 20 decimals Capacity: 1 MLD

*Total Cost: Nu. 38.92 million of this Nu. 5.8 million is for operation and maintenance for

three years under DBOT contract.

(Source:Data collected from Thimphu Thromde-2022)

National Guideline for Sanitation Technology




Eco-line package STP
Pros:

Compact
Produces relatively small volumes of sludge
Quick to install

Modular can be enlarged easily

<0<

Available in the market.

Cons:

Requires continuous power supply
Requires electrical and mechanical equipment
Spare parts are expensive (need to be imported)

Can have problems with foam production

<0<

Requires skilled manpower (experts).

Submerged Aerated Fixed Film Bioreactors
Dojo-Joka, Hejo, Thimphu

Land requirement: 50 decimals per MLD Capital costs: Around Nu 9.8 million
Capacity: 0.10 MLD

(Source: Project peport Mokhan Joka SystemCo.Ltd June 2019)
Dojo-Joka System
Pros:

v No mechanical equipment is required except the blowers for contact aeration
v Climate resilient

v No Secondary pollution because of the soil cover on the tank

vV Aesthetically pleasing and space can be used as a recreational centre.

Cons:

<

Requires larger areas
High initial construction cost

Spare parts are expensive (need to be imported)

\/
\/
\

National Guideline for Sanitation Technology

The treatment process is slow.




4.5 Upflow Anaerobic Sludge Blanket (UASB)
Reactor

Process Description

This is an anaerobic digestion process where faecal sludge is pumped from the bottom into
the reactor where influent suspended solids and bacterial growth leads to the formation
of a sludge blanket.

Bacteria in the sludge blanket breaks down organic matter by anaerobic digestion,
transforming it into biogas. The digested sludge is further dried for reuse.

The underlying principle of the UASB operation is to have an anaerobic sludge that
exhibits good settling properties and efficiently retains complex microbial consortium
without the need for biofilm carrier materials by the formation of biological granules with
good settling characteristics.

The key feature of this system is the microbial aggregation into a symbiotic multilayer
structure called a granule and the retention of highly active biomass with good settling
abilities in the reactor.

UASB reactor is based on three phase separators, which enables the reactor to separate
gas and water under high turbulent conditions. This allows for compact and economical
designs.

Sludge Blanket Biogas

Gas/Liquid/Solid Separator

Effluent

Sludge Bed

Distributor

Source: Industrial Technology

Research Instiutte

Figure 15. Upflow Anaerobic Sludge Blanket (UASB) Reactor

National Guideline for Sanitation Technology




For 1 MLD plant

Area required: 50 decimals
Capex: Nu 1.8 crore Estimated
Opex: Nu 3-4 lakhs per annum
(Source:Refer Table 4)

Pros:

v Can handle organic shock loads effectively.

v Well-known and extensively applied technology

vV Low energy process and thus more environmentally friendly
\/

Low running costs.

Cons:

v Consolidation can be difficult after digestion.

v Unable to produce a high-quality effluent (generates ammonia, phosphate rich
streams, and other residual pollutants)

v Treatment process is slow

vV Requires skilled manpower.